SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
Jglevel4Buvin) ypLevedBuvim)
1225 1225
1050 105,
815 815
1] A | g I A -l o
00, 00
LTI U e LTI U I
525 i 52! |
AR g P e ‘ b A“T\'JM [ure i g gt WWW
350! s pmirt Mrap 3500 i Niam .
Peak
115 1.
Avg
0 13760, 20320, 33440 40000 7200 13760, 20320, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL Condition: PEAK(UNIT) 6F In SHF_89933 231124 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 12370.08 48.94 74.00 -25.86 54,38 39.84 11.51 56.58 @.67 - -- PEAK 1 12379.80 55.37 74.60 -18.63 68.73 39.84 11.51 56.58 .67 129 15 PEAK
1 12370.08 42.12 54.00 -11.88 47.45 39.84 11.51 56.58 @.67 199 55 Average 1 12370.00 46.69 54.60 -7.31 52.65 39.84 IL.51 56.58 @.67 129 15 Average
3 18555.08 35.82 74.0@ -38.18 57.10 37.89 6.83 55.66 -9.54 - -- Peak 3 18555.0@ 35.94 74.60 -38.86 57.22 37.89 6.83 55.66 -9.54 - -- Peak
4 2474p.00 48.58 88.20 -39.62 65.34 39.14 7.00 53.36 -9.54 180 100 Peak 4 24740.00 48.73 88.20 -39.47 65.49 39.14 7.80 53.36 -9.54 169 5 Peak
5 2474000 47.51 68.20 -20.69 64.27 39.14 7.08 53.36 -9.54 100 100 Average 5 2474.00 47.49 68.20 -20.71 64.25 39.14 7.0 53.36 -9.54 1@ 5 Average
TEL: 886-3-327-0868 Page Number : C3-16 of 36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
meeI{nmnn] M“LMIWBINJIH}
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 1)ttt et T D pill e i
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{nmnn] M“LMIWBINJIH}
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
AVg B s B -
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-17 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
1 %Lml(ﬂml\llm] " Level {dBuVim)
1225 1225
815 8.5
g 1 D ™ g ™
1 | g 1 1 I
Mwwwﬂ 3 i A MWMW“ ‘ “3 | sl
Peak 0 S b % i
115 11
Avg
7200 13760. 20320, 26880, 33440, 40000 7200 13760. 20320, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
Site @ G3CHLIHY Site @ B3CHLIHY

Condition: PEAK(UNIT) 6F In SHF 68993 231124 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 1269.00 47.60 74.00 -26.40 5259 39.58 11.66 56.99 @.76  --  -- PEAC
1 19635.00 3.7 74.80 -38.93 55,92 37.87 6.1l 5529 9.5 - - Pesk
3 25380.00 40.50 83.20 -47.63 5692 3016 7.18 5312 -0.54 158 122 Peak

Condition: PEAK(UNIT) 6F In SHF 60993 231124 VERTICAL

Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 12690.08 47.85 74.66 -26.15 52.84 39.58 11.66 56.99 @.76 - -- PEAC
2 19035.00 36.86 74.80 -37.14 5771 .87 6.1 5.9 9.4 - - Pesk
3 25380.08 42.34 88.20 -45.86 58.74 39.16 7.18 5312 -9.54 15 3 Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-18 of 36




ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg B e | e S I
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B il s
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-19 of 36

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901G

Pol. Horizontal Vertical
g 2 EBuVim) g 2 EBVim)
1225 1225
1054 115

ITLIMUL T T s 1] 1 D ="
Auf"“"l{ﬁ 0 MWJWHW MJ U A#G[UNIE

=
\

Si=
EE
=

1
S -
! . L h — e bl e
Peak 50 v %0 “
AVg 115 11
1200 13760, 20320, 33440, 40000 1200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site G3CHI3-HY

Site @ Q3CHI3-HY

Condition: PEAK(UNCT) 6E In SHF 99993 231124 HORIZONTAL Condition: PEAK(UNIT) GF In SHF 00993 231124 VERTICAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13010.00 47.99 85.20 -40.30 52.67 39.96 1181 57.38 .84 - -- PEAK 1 13010.00 49.23 §6.20 -38.97 54.00 39.9 181 57.38 @84 - - PEAK
7 19515.08 37.87 74.60 -36.13 58.27 37.94 6.3 %518 -9.54 - -- PEAK 2 19515.08 36.88 74.80 -37.12 57.28 37.94 6.30 55.18 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C3-20 of 36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg e T | [ ettt et I
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
AVg B B bt
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-21 of 36

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
1 4ﬂLt}ilel{dB!l\llln] 1 Level (dBuVim)
1225 1225
ST T T oo ST T T e
I T el 1 O e e P
il Mm«rfwww - JENWW‘*MI‘WML g
Peak o [
115 11
Avg
0 13760, m‘,mhme"q “Mmm. L i 7200 13760, zmmﬁemency “MZGBIW. 33440, 40000

Site : BICHIHY
Condition: PEAK(UNIT) 6F In SHF 68993 231124 HORTZONTAL

Linit Read  Ant (Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 8836.00 5176 88.20 -36.44 58.74 37.97 9.9 56.55 1.18 180 169 PEAC
1 B386.00 46.56 68.20 -21.64 53.54 37.97 9.96 56.55 1.18 160 169 AVERAGE
3 13330.00 46,72 74.80 -27.28 5127 40.16 1L79 743 @93 - - Pesk
4 19995.00 37.50 74.0@ -36.50 58.10 37.76 6.18 55.08 -9.54 - -- PEAK

Site  : GIHL3HY
Condition: PEAK(UNTT) 6F In SHF_80393 231124 VERTICAL

Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg

1 8386.0@ 50.71 88.20 -37.49 57.69 37.97 9.96 56.55 L.18 le@ 154 PEAK
1 B86.0@ 45.08 68.20 -23.20 51.98 37.97 9.96 56.55 L1.19 108 154 AVERAGE
3 13330.00 49.17 74.60 -24.83 53.72 48.16 11.79 57.43 0.9 le@ 65 PEAK
4 13330.80 41.56 54.00 -12.50 46.85 40.16 1179 57.43 0.93 100 65 Average
5 19995.0@ 36.78 74.60 -37.30 57.30 37.76 6.18 55.08 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-22 of 36



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
meeI{IIBWJm] M“Lmunmnn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg [ e e N W= N e
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{IIBWJm] M“Lmunmnn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B o =
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-23 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
1 4ﬂLtwel{dB!l\mn] " Level (dBuVim)
1225 1225
815 815
| g - | o | [ i I
00, 00
I | | i LU L | e
525 = 52! =
T o i T M i
4. | ey N )
%0 el %0 P AR i
Peak
115 1.
Avg
0 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ B3CHI3-HY
Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL Condition: PEAK(UNTI) 6E In SHF 80393 231124 VERTICAL
Linit Read  Ant (Cable Preamp Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 9099.00 52.83 74.60 -21.17 59.76 37.98 10.14 56.59 1.05 180 174 PEAC 1 9099.08 52.91 74.00 -21.09 59.84 37.90 10.14 56.59 1.5 108 152 PEAK
1 9899.00 47.48 54.60 -6.51 54.41 37.9% 10.14 56.59 1.05 180 174 AVERAGE 1 9099.08 47.69 54.80 -6.31 54.62 37.90 10.14 56.59 1.65 108 152 AVERAGE
3 13630.00 49.74 88.20 -38.46 53.80 40.60 1178 5746 L2 - -- PEAC 3 136%.00 50.18 88.20 -38.62 54.24 40.60 178 746 Lo - - PEAK
4 2047500 37.85 74.00 -36.15 58.38 37.75 6.26 55.08 -9.54 - -- PEAK 4 20475.80 36.86 74.00 -37.20 57.33 37.75 6.26 55.00 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C3-24 of 36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg it A et B e W= i it
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B B i
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C3-25 of 36

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR450901G

10

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz

ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1050 1050
PEAK_BE(UNI)_6E
T I
na 00
525 525
380 %0
Peak
115 3
s T4, T187. 193, . TH5
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHI3-HY .
Condition: PEAK_BE(UNLI) 6E 3n HORN 31240 1326 HORTZONTAL Site+ B3CHL3HY
« RBi: 1080, 0eBkHz VEW: 3000 20kHT. SHTsAute Condition: PEAK(UNIT) 6F 3n HORN 91240 1326 HORTZONTAL
: RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
171501 6432 88.20 -23.88 57.05 36,55 802 37.30 @.00  lee 237 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 T16.65 644 88.20 -23.80 57.10 36.56 8.02 37.30 .00 108 237 Peak 1 --- B4.38 36.43 8.06 37.38 @.88 1@ 237 PEAK
1w Level (dBuV/m) " Level (dBuV/m)
1225 1225
1050 1050
oy 05 1
10 AVG_BE(UNI)_6E - AN
525 525 | |
380 50
Avg 73
175
s 4, 167. 93 T4, Tadh
Frequency (MHz) 1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG BE(UNIT) 6F 3n HORN 91280 1326 HORIZONTAL Site  G3CHI3-HY
: RBW: 1080, 06KHz VBi:3.000kHz SHT:Auto Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
171561 49.58 68.20 -18.70 £2.23 3655 8.2 37.30 .00 109 237 AVERAGE W dn W G5 W dm B @ B a dg
1 71685 5409 68.20 -14.11 46.81 36.56 8.02 37.33 0.08 108 237 Average 1 TU5.00 83,06 ----om -ooee 7673 36.43 .00 37.30 0.00 100 237 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-26 of 36

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR450901G

10

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz

ANT 0+1
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
PEAK_BE(UNI_6E
T g L
na 00
2 TP VA PPV [P PO B O oY
30 %0 M
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, 3480, 4720, 5960, 1200
Frequency (MHz)
Site + B3CHI3-HY .
Condition: PEAK_BE(UNLI) 6E 3n HORN 31280 1326 VERTICAL Site+ B3CHL3HY
« RBi: 1080, 00BkHz VEW:3000 . 20kHT. SHTsAuto Condition: PEAK(UNIT) 6F 3n HORN 91240 1326 VERTICAL
+ REW: 1089 66kHz VBI: 3608, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
171500 7.4 88.20 -18.76 70.17 3635 G.02 37.30 0.0 244 340 PEAK PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
1 7116.85 7445 88.20 -13.75 67.17 36.5 8.02 37.30 .08 24 34 Peak 1 --- 96.85 36,44 7.99 37.30 @.8@ 244 340 PEAK
1w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 i
WST a?\s
10 AVG_BE(UNI)_6E - AN

N I 1 A
30 350 W
Avg

175
115
s 4, 167. 93 T, Tadh
Frequency (MHz) 1000 240, 480, 4720, 5960, 720
Frequency (MHz)
Site © B3CHI3-HY
Condition: AVG_BE(UNTT) 6F 3n HORN 91280 1326 VERTICAL Site 1 BICHI3-HY
: RBW:1000.060kHz VBW:3,000kHz SHT:Auto Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBiY:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 71581 63.40 68.20 -4.80 56.13 3655 8.02 37.30 0.80 244 340 AVERAGE Wz dBV/n dBW/n @B dBW cdBfm dB @8 B deg
1 71685 66.95 68.20 -1.25 59.67 36.56 8.02 37.30 Q.08 244 34D Average 1 TU5.00 07,06 ----om -oeee 99.08 36.43 .00 37.30 0.00 244 340 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-27 of 36

FAX: 886-3-327-0855




FCC RADIO TEST R

EPORT

sPoRTON LAS. Report No. : FR450901G
11
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ;
s PEAK.BE(UNI) 68 s PEAK(UN)
00 00
525 1 85
ot b bt ’
- - W
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 712788 50.76 88.20 -37.44 4348 36.56 8.02 37.33 @.08 le@ 207 PEAK 1 7685.88 95.75 ----o- -o-eee 83.77 36,33 7.95 37.3@ @.68 1@ 217 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875, 15
00 AVG_BE(UNI)_6E 700 AVG{UNI)
i
B0 30
Avg
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 71506 43.95 68.28 -24.25 36.68 36.55 8.02 37.33 0.08 108 217 AVERAGE 1 7685.08 88.39 ------ ---eee 841 3633 7.95 37.38 0.8 1@ 217 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-28 of 36

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR450901G
11
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UN)
00 00
525 525
B0 30
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 718.04 66.93 88.28 -21.27 59.64 36.57 8.02 37.38 @.08 223 295 PEAK 1 768508 110,59 ------ ----e- 163.54 3633 7.97 37.30 @.ee 223 295 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 AVG_BE(UNI)_6E 700 AVG{UNI
B0 30
Avg
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBiY:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 712772 57.85 68.20 -10.35 50.56 36.57 8.82 37.33 0.8 223 295 AVERAGE 1 768508 182.65 ------ ------ 95.60 36,33 7.97 37.3@ .88 223 295 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-29 of 36
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12
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
s PEAK.BE(UNI) 68 s PEAK(UNI 5
00 00
25 —_ ! 25
L T e A b VLT M
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 721574 5153 88.28 -36.67 43.78 36.93 8.3 37.31 @.08 204 194 PEAC 1762588 93.37 ----mn -ooeee 86.93 35.9 7.83 37.19 @.88 204 194 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
05 15 1
00 AVG_BE(UNI)_6E 700 AVGIUNIDLGE
525 525
1
B0 30
Avg
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 727,28 4373 68.28 -24.47 35.98 36.93 8.13 37.31 0.08 204 194 AVERAGE 1 7625.08 85.82 ------ oo 79.89 36,13 7.89 37,29 .68 204 194 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-30 of 36
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK_BE(UNI)_6E PEAK(UNI| e
875 HN, 15 L)
00 00
525 525
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71554 60.62 88.28 -27.50 53.35 36.55 8.82 37.38 0.8 1e@ 287 PEAK 1 762508 18604 ------ ------ 99.31 36,13 7.89 3729 @.68 1@ 287 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 AVG_BE(UNI)_6E 700 AVG{UNIDLGE
1
525 W 525
B0 30
Avg
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71518 53.58 68.20 -14.62 46.31 36.55 8.82 37.33 0.08 108 287 AVERAGE 1 7625.08 99.36 ------ ------ 92.56 36,3 7.92 3.9 0.6 1@ 287 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-31 of 36
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13
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UNI) 6
00 00
1
525 525
0 - MWW
Peak
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 713868 54.99 88.20 -33.21 47.68 36.58 8.03 37.33 @.08 208 194 PEAC 1 698508 B86.63 ------ ------ 80.18 35.9 7.83 37.28 6.8 208 194 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 f
00 AVG_BE(UNI)_6E 700 AVG[UN\H £
B0 30
Avg
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 714876 49.28 68.20 -18.97 41.98 36.64 8.04 37.33 0.08 208 194 AVERAGE 1 6985.08 8036 ------ ------ 7392 359 7.83 37,19 .68 208 194 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-32 of 36
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13
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
s PEAK.BE(UNI) 68 s pEAK(umF £
00 00
525 525
B0 30
Peak
115 115
6985 1033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 712737 69.66 88.20 -18.54 62,38 36.56 8.82 37.33 0.8 1e@ 291 PEAK 1 698500 181.48 ------ ------ 9495 35.9 7.83 37.28 @.88 18@ 291 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 AVG_BE(UNI)_6E 700 AVGIUNI)L6E
B0 30
Avg
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 714876 63.38 68.20 -4.98 55.92 36.64 8.04 37.33 0.08 108 291 AVERAGE 1 G985.08 93.98 ------ ------ 87.36 35,98 7.85 37.19 @.88 1@ 291 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-33 of 36
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Pol. Horizontal Vertical
1 4ﬂLtwel{llBu\mn] " Level (dBuVim)
1225 1225
815 815
| g - | o | [ i | ol
00, 00
R | i VA0 | e
525 3 = 52! 3 =
www‘“%ﬂ ' LR Do P g o it
3540 e T b %40 e A bt
Peak
115 1.
Avg
0 13760, 20320, 26880 33440 40000 7200 13760, 20320, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ B3CHI3-HY
Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL Condition: PEAK(UNTI) 6E In SHF 80393 231124 VERTICAL
Linit Read  Ant (Cable Preamp Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg

1 9313.00 54.43 74.60 -19.57 60.83 33.23 10.36 56.65 1.09 163 145 PEAC
1 931309 58.12 54.60 -3.83 56.52 38.23 10.36 56.65 1.9 183 145 AVERAGE
31397000 49.20 88,20 -39.80 53.67 4074 1L76 747 L8 .- - PEAC
4 20955.00 39.13 74.80 -34.87 59.82 33.09 6.3 54.82 -9.54 - -- PEAC

Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 9313.08 55.53 74.00 -18.47 61.93 38.23 10.36 56.65 1.9 108 243 PEAK
1 931308 51.92 54.60 -2.68 5831 38.23 10.36 56.65 1.89 108 243 AVERAGE
3 13970.08 49.05 88.20 -39.15 52,92 4074 IL76 .47 Ll - -- PEAK

4 20955.00 38.00 74.00 -36.60

57.89 38.89 6.38 54.82 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg W= et e =T W= Bl b ==
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (NHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B il e
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-35 of 36
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
o oo
i 5 -
2 bt 2 IR
= 2z 4 W W o 1 JIPRIREL L
a0l | Ma“” e v w 2 MﬁB o IR
QP/ 100, 100,
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: QP 3m BILOG 40103 HORIZONTAL Condition: QP 3m BILOG 40103 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/fm  dB dBuV dB/m B o8B dB cm deg
1 31.94 22,98 40.00 -17.02 30.86 24.14 1.5 32.34 0.7 - - Peak 1 31,94 33.21 46.60 -6.79 40.29 24.14 1.05 32.34 .87 - -- Peak
2 154,16 26.66 43.50 -16.84 40.24 16.9 1.62 32.20 0.10 - - Peak 2 18372 21,70 43.50 -21.80 36.04 16.42 1.4 32.28 0.68 - -- Peak
3 260.80 20.00 46.60 -26.00 30.69 0.0 1.91 32.12 0.1 - - Peak 3 262,80 21.26 46.80 -24.74 3135 20.88 1.91 3212 @.12 - -- Peak
4 29993 25.26 46.00 -20.74 36.12 19.12 1.98 32.89 @.13 - - Peak 4 500.45 26,82 46.00 -19.98 31.78 23.92 2.41 3219 e@.1e - -- Peak
5 714,82 35.87 46.80 -10.13 38.67 26.99 2.78 3211 0.14 - - Peak 5 717.73 3411 46.80 -11.89 36.19 27.11 2.78 3n1l 0.14 - -- Peak
6 952,47 34.06 46.80 -11.94 30.72 3l.ee 3.18 38.97 0.20 - -- Peak 6 047.62 34.95 46.80 -11.05 3L.75 38.9 3.18 3L.el @.21 -- -- Peak
TEL: 886-3-327-0868 Page Number : C3-36 of 36
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<Sample 10>
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 18 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 1 5955 MCSO FullRU -
Mode 19 = U-NII-5 | 5.925-6.425 0+1 802.11ax HE40 3 5965 MCS0 | FullRU -
Mode 20 = U-NII-5 | 5.925-6.425 0+1 802.11ax HE80 7 5985 MCS0 | FullRU -
Mode 21 U-NII-5 = 5.925-6.425 0+1 802.11ax HE160 15 6025 MCSO | FullRU -
Mode 22 = U-NII-5 = 5.925-6.425 0+1 802.11ax HE160 47 6185 MCSO | FullRU -
Mode 23 = U-NII-5 | 5.925-6.425 0+1 802.11ax HE160 79 6345 MCS0 | FullRU -
Mode 24  U-NII-6 = 6.425-6.525 0+1 802.11ax HE160 111 6505 MCSO | FullRU -
Mode 25 = U-NII-7 | 6.525-6.875 0+1 802.11ax HE160 143 6665 MCS0 | FullRU -
Mode 26 =~ U-NII-7 = 6.525-6.875 0+1 802.11ax HE160 175 6825 MCSO | FullRU -
Mode 27 | U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 233 7115 MCSO  FullRU -
Mode 28  U-NII-8 = 6.875-7.125 0+1 802.11ax HE40 227 7085 MCSO | FullRU -
TEL: 886-3-327-0868 Page Number : C4-1 of 36
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Report No. : FR450901G

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 29 | U-NII-8 | 6.875-7.125 0+1 802.11ax HE8O 215 7025 MCSO FullRU -
Mode 30 | U-NII-8 | 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO FullRU -
Mode 32 U-NII-8 = 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO | FullRU LF
TEL: 886-3-327-0868 Page Number : C4-2 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 1 5924.97 49.84 68.20 -18.36 H Avg. Pass | FullRU Band Edge
18

802.11ax HE20 1 - - - - - - - FullRU | Harmonic

802.11ax HE40 3 5924.96 56.41 68.20 -11.79 \Y Avg. Pass | FullRU Band Edge
19

802.11ax HE40 3 - - - - - - - FullRU | Harmonic

802.11ax HE80 7 5920.20 52.02 68.20 -16.18 H Avg. Pass | FullRU Band Edge
20

802.11ax HE8O0 7 - - - - - - - Full RU | Harmonic

802.11ax HE160 = 15 | 5900.80 56.25 68.20 -11.95 H Avg. Pass | FullRU Band Edge
21

802.11ax HE160 &= 15 | 24100.00 50.74 68.20 -17.46 H Avg. Pass | FullRU @ Harmonic

802.11ax HE160 47 - - - - - - - Full RU = Band Edge
22

802.11ax HE160 | 47 | 12370.00 44.44 54.00 -9.56 H Avg. Pass | FullRU @ Harmonic
23 802.11ax HE160 | 79 - - - - - - - Full RU | Band Edge

TEL: 886-3-327-0868 Page Number : C4-3 of 36
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
23 802.11ax HE160 79 | 12690.00 47.24 54.00 -6.76 Vv Avg. Pass | FullRU | Harmonic
802.11ax HE160 111 - - - - - - - Full RU | Band Edge
24
802.11ax HE160 111 @ 13010.00 45.35 68.20 -22.85 \Y Avg. Pass | FullRU | Harmonic
802.11ax HE160 143 - - - - - - - Full RU | Band Edge
25
802.11ax HE160 | 143 | 8886.00 46.52 68.20 -21.68 \% Avg. Pass | FullRU @ Harmonic
802.11ax HE160 @175 - - - - - - - Full RU | Band Edge
26
802.11ax HE160 175 | 9099.00 49.17 54.00 -4.83 \% Avg. Pass | FullRU | Harmonic
802.11ax HE20 | 233 7126.00 66.63 68.20 -1.57 \Y Avg. Pass | FullRU Band Edge
27
802.11ax HE20 @ 233 - - - - - - - Full RU | Harmonic
802.11ax HE40 | 227 7127.56 49.06 68.20 -19.14 \ Avg. Pass Full RU = Band Edge
28
802.11ax HE40 @ 227 - - - - - - - Full RU | Harmonic
TEL: 886-3-327-0868 Page Number : C4-4 of 36
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE80 @ 215 | 7126.42 47.42 68.20 -20.78 H Avg. Pass | FullRU | Band Edge
29
802.11ax HEB0O | 215 - - - - - - - Full RU Harmonic
802.11ax HE160 | 207 @ 7140.52 53.28 68.20 -14.92 \% Avg. Pass | FullRU | Band Edge
30
802.11ax HE160 | 207 @ 9313.00 52.91 54.00 -1.09 \% Avg. Pass | FullRU | Harmonic
32 LF 207 | 717.73 38.25 46.00 -7.75 \% Peak @ Pass - LF
TEL: 886-3-327-0868 Page Number . C4-5 of 36
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18

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105 )
1050 1050
s s PEAK[UNI)_6E
700 70
1

525 525 Lf, A

B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592497 61.54 88.20 -26.66 56.52 34.59 7.14 36.92 0.8 1e@ 127 PEAK 1 5055.88 113.69 ----mn ---ome 163,99 3443 7.15 3693 @.ee 18 127 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
100 i VG5
52‘5W 52‘5JU_|.|_H.|-|‘_U_H_|_‘_|_‘_H L\\A”
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592497 49.34 68.20 -18.36 45.12 34.59 7.14 36.92 0.8 108 127 AVERAGE 1 5955.00 186.61 ------ ------ 16191 3443 7.15 36.93 @.80 188 127 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-6 of 36

FAX: 886-3-327-0855
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y 0
00 00
1 L««MM‘
525 525
sl iiradimn i A
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592276 57.12 88.28 -31.06 52.48 34.59 7.14 36.92 0.8 1e@ 99 PEAC 1 5955.88 11127 ----mn -oooee 106,57 3443 7.15 3693 .80 18 99 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
100 4 VG5
R
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBiY:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 592484 43.15 68.20 -20.05 43.43 3459 7.14 36.92 0.8 108 99 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5955.08 18452 ------ ----ee 99.81 3450 7.14 36.93 0.8 188 99 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-7 of 36
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y M0 T
700 i 700
525 525 v
B0 30
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site t B3CHI3-HY Site t @3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
+ REW: 1080, BAkHz VB:3609.00kHz ST:Auto + REN: 1009 668kHz VBH: 3609, 08kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5917.96 65.11 B88.20 -23.09 60.39 34.50 7.14 36.92 0.0 188 128 PEAK 1 5965.80 11171 ------ ------ 167.01 3448 7.15 36.93 @.60  1ea 128 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
875 15
ny 0 AVGIUND_

! N e
SMdmMwmmﬁﬂwwmm_mmmﬂrwwww”ﬂ/W” 525

B0 30
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 59249 55.85 68.28 -12.35 SL.13 34.59 7.14 36.92 0.8 108 128 AVERAGE 1 596508 182.78 ------ ------ 93.08 3443 7.15 36.93 0.8 1@ 128 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-8 of 36

FAX: 886-3-327-0855
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y ML | L
00 1 00
stuMMMWWWM =
B0 30
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 59249 65.68 88.20 -22.60 60.58 34.59 7.14 36.92 @.ee 1w 99 PEAK 1 5965.08 189.96 ------ ------ 185.28 3446 7.15 36.93 @.ee 187 99 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 700 AVG{UNI)_GE
| L W T T
m____ﬂ,a._ww/ﬁ, s
B0 30
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBiY:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 59249 56.41 68.20 -11.79 5L.69 34.59 7.14 36.92 6.0 1w 99 AVERAGE 1 5965.08 18174 ------ ------ 97.88 3444 7.15 3693 6.0 107 99 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-9 of 36

FAX: 886-3-327-0855
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y 0 I L
00 00
1
525 525
B0 30
Peak
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592484 58.77 88.20 -29.43 5405 3459 7.14 36.92 0.8 108 126 PEAK 1 508500 187.41 ------ ------ 162,71 3443 7.15 3693 .80 188 126 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 700 AVG{UNI)_GE
srrernrie |
B0 30
Avg
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5928.28 52.02 68.20 -16.16 47.38 34.50 7.14 36.92 0.8 108 126 AVERAGE 1 508500 18013 ------ ------ 95.42 3450 7.14 36.93 0.8 108 126 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-10 of 36

FAX: 886-3-327-0855
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y | Y
00 00
1
525 525
B0 30
Peak
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 597388 59.31 8B.20 -28.89 54,50 3459 7.14 36.92 0.8 led 183 PEAC 1 5985.08 185.86 ------ ------ 16036 3443 7.15 3693 .80 1e4 163 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 15
100 4 VG5
B0 30
Avg
115 115
5025 5847, 5869, i 5853, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 591388 5182 68.20 -16.308 47.18 34.59 7.14 36.92 0.08 104 103 AVERAGE 1 5085.88 97.32 ------ -ooeee 92.62 3443 7.15 36.93 0.8 184 183 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-11 of 36

FAX: 886-3-327-0855
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
PEAK(UNI)_6E
y a0
00 ] 00
525 525
B0 30
Peak
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 50G2.68 62.34 88.20 -25.86 57.63 34.59 7.13 36.92 0.8 1e@ 127 PEAK 1 682508 18177 ------ ----me 97.24 3431 7.16 36.94 @.88 1@ 127 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
100 4 VG5
1 L W T T
5 25 K%MMMM
B0 30
Avg
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 506@.58 56.25 68.20 -11.95 5154 34,59 7.13 36.92 0.8 108 127 AVERAGE 1 6825.88 93.12 ----o- oo 83.57 3430 7.19 36.94 0.8 1@ 127 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-12 of 36

FAX: 886-3-327-0855
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
PEAK(UNI)_6E
y 1 e ] o=
00 ] 00
525 525
B0 30
Peak
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 590128 62.18 88.20 -26.10 57.39 34.59 7.13 36.92 0.8 le@ 99 PEAC 1 682588 99.39 ----o- -o-eee 94.85 343 7.13 36.94 @.68 1@ 99 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
100 4 VG5
« L W T T
525 525
B0 30
Avg
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 50008 5448 68.20 -13.72 49.77 3459 7.13 36.92 0.8 108 99 AVERAGE 1 682588 9135 ----on -ooeee 86.67 3446 7.15 36.93 @.80 188 99 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-13 of 36

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 ML&V&IWB!IVJIH] " Level (dBuVim)
1225 1225
1050, 105,
1.5 85
I S | | i T | o
00 1. -
RMLNWWLJU [ o T T [ s
s tineny By g 3 o
350! PR, o WMM AP il
350 A s A
Peak
115
1.
Avg
1200 13760 20320, 26880, 33440, 40000
Frequency (MHz) 720 13760, 20320, 26880. 33840, 40000
Frequency (MHz)
Site + @3CHL3-HY .
Condition: PEAK(UNLI) 6E In SHF 00993 231124 HORIZONTAL Site @ @3CHLI-HY
Condition: PEAK(UNTT) 6F In SHF_00993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg
1 12850.08 46.83 74.80 -27.17 52.14 38.90 11.36 56.15 @.58 - -- PEAK MHz dBuv/m dBuv/m d& dbuv  di/m L} [i:] B m deg
1 18075.00 35.76 74.00 -38.24 57.69 37.75 5.82 55.% -9.34 - -~ Peak 1 12050.08 46.53 74.00 -27.47 5134 38.90 1136 56.15 0.8 - -- PEAK
3 2410800 5173 88.20 -36.47 69.23 3.0 6.98 53.74 -9.54 159 127 Peak 2 18075.00 35.93 74.80 -33.67 57.86 37.75 5.82 55.96 -9.54 - -- Pegk
4 M100.00 50.74 63.20 -17.46 G3.24 3880 6.98 3374 -9.54 150 127 Average 3 OM100.00 45.09 88.20 -43.01 6250 3B.80 6.58 5374 0.5 158 136 Pesk

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
meeI{annn] M“LWHIIIBIIWIH}
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{annn] M“LWHIIIBIIWIH}
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B R —-_—h e
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C4-15 of 36

FAX: 886-3-327-0855
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Report No

. FR450901G

Pol. Horizontal Vertical
1 ML&V&I{H&IVJIH) " Level (dBuVim)
1225 1225
815 7.5
1| J S i wua U v | [ i g
00, . -
mwbﬂ —| MJ U Aufﬂ“"l{ﬁ o Lﬂ J U A un&
[P S 0, O i i apr 4
el s i ey W " . et
340
Peak
115
1.
Avg
0 13760, 20320, 26880, 33440 40000
Frequency (MHz) 200 13760. 20320, 26880, 33440 40000
Frequency (MHz)
Site + B3CHI3-HY X
Condition: PEAK(UNLI)_6E in SHF 80393 231124 HORIZONTAL Site ¢ G3(HL-HY
Condition: PEAK(UNTI) 6E In SHF 80393 231124 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg
1 12370.68 53.33 74.00 -20.67 58.69 39.84 1151 56.58 @.67 160 126 PEAK Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 12376.00 44.44 5460 -9.56 49.80 39.04 11.51 56.58 .67 168 126 AVERAGE 1 12370.08 51.49 74.00 -22.51 56.85 30.84 1151 56.58 @.67 108 297 PEAK
3 18555.00 36.02 74.00 -37.98 57.30 37.89 6.03 35.66 -9.54 .- - Peak 1 12370.08 42.89 54.00 -11.11 48.25 39.84 1151 56.58 @.67 108 297 AVERAGE
4 2474p.00 5147 38.20 -36.73 68.23 39.14 7.00 53.36 -9.54 150 123 Peak 3 18955.0@ 36,20 74.60 -37.80 57.48 37.89 6.03 55.66 -0.%4 -- -- Peak
5 24740.00 50.67 68.20 -17.5) 67.43 39.14 7.08 53.36 -9.54 150 128 Average 4 2474080 44,91 $8.20 -43.29 61.67 39.14 7.8@ 53.36 -9.54 158 136 Peak
TEL: 886-3-327-0868 Page Number : C4-16 of 36

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 30 - T I pill LTI
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B s e
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C4-17 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\mn) " Level (dBuVim)
1225 1225
815 815
| g - | o | [ i | ol
00, 00
B A | i Al LT ] I
o 4
(PR, WY tn ] WO W*’l q s P]
e 3 wnmwwwww“’ 8 - e g g
Peak
115 1.
Avg
0 13760, 20320, 26880, 33440 40000 7200 13760, 20320, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ B3CHI3-HY
Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL Condition: PEAK(UNTI) 6E In SHF 80393 231124 VERTICAL
Linit Read  Ant (Cable Preamp Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 12690.00 54.99 74.60 -19.81 59.98 39.58 11.66 56.99 @.76 180 126 PEAK
1 12690.00 47.60 54.68 -7.80 51.99 39.58 11.66 56.99 @.76 180 126 AVERAGE
31963500 35,72 74.60 -38.28 56,57 3BT 6l 3529 -9.4 - -- Peak
4 25380.09 45.36 83.20 -42.B4 61.76 39.16 7.18 53.12 -9.54 150 127 Peak

Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 1269.08 53.19 74.00 -20.81 58.13 30.58 1l.66 56.99 @.76 286 79 PEAK
1 1269.08 47.24 54.80 -6.76 52,23 39.58 11.66 56.99 @.76 286 79 AVERAGE
3 19035.08 35.93 74.00 -38.67 %678 37.87 6L 5.9 -0 - -- Peak
4 25380.09 42.89 83.20 -46.11 58.49 39,16 7.18 53.12 -9.54 159 133 Pesk

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-18 of 36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 30 > - = pill =
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg w = pant—
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C4-19 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilB!l\”ln] " Level (dBuVim)
1225 1225
1050 105
875 85
| ] Eze | ] I e
00 00
N A I VA | hode
525 5.
el " o R L _
6.0 L e - 350 i
Peak
175 11!
Avg
200 13760, 20320, 26880, 33440, 40000 200 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site o @3CHI3-HY Site @ 3CHI3-HY
Condition: PEAK(UNTT)_6E In SHF_80993 231124 HORTZONTAL Condition: PEAK(UNTI) 6F In SHF_80993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 13016.00 52.32 8.20 -35.88 57.89 39.96 1L.81 57.38 @.84 168 194 PEAC 1 130l0.08 52.51 §6.26 -35.69 57.28 39.96 1L.B1 57.38 .84 109 321 PEAK
1 13010.00 43.91 63.20 -24.29 43,68 39.96 1L.B1 57.38 .84 160 194 AVERAGE 2 13010.00 45.35 68.20 -22.85 50.12 39.9 181 57.38 @.84 100 321 AVERAGE
3O10515.00 37.67 74.80 -36.93 57.47 MM 630 5508 9.4 - - Peak 3 19515.00 36.36 7A.B0 -37.64 5676 37.94 6.3 5518 9.5 - - Pesk
TEL: 886-3-327-0868 Page Number : C4-20 of 36

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 3 ettt et o ittt ke E— e et ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
AVg wOr= B
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C4-21 of 36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
ygLeredBuvin) gl i)
1225 1225
875 875
1| ] I b I [ I i
700 e 700, =
I Al [ e i L | ol
s T L S = it W
[ » ottt bt ™ m‘} e
54 WL., o o h 350 R R o
Peak 15 1
AVg 7200 13760. 20320. 26880, 33440, 40000 7200 13760. 20320, 26880. 33440. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK(UNLI) 6E in SHF 00393 231124 HORIZONTAL Condition: PEAK(UNII) 6E in SHF 80993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg

1 3886.08 49.89 88.20 -38.31 %6.87 37.97 9.9 56.55 L.18 300 45 PEAK
1 38B6.0@ 43.29 68.20 -24.91 50.27 37.97 9.9 56.55 1.18 300 45 AVERAGE
3 13330.0@ 47.11 74.00 -26.89 51.66 48.16 11.79 57.43 @.93 - -- PEAK
4 19995.08 36.36 74.80 -37.64 56.96 37.76 6.18 55.00 -9.54 - -- PEAK
5 26660.08 44.24 88.20 -43.9% 50.27 48.70 7.17 53.36 -9.54 150 10 PEAK
6 26660.08 38.99 68.20 -29.3% 53.93 48.70 7.17 53.36 -9.54 150 10 AVERAGE

Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg

26660.00 46.50 88.20 -41.70 61.53 40.78 7.17 53.36 -9.54 158 356 PEAK
26660.08 42.15 68.20 -26.85 57.18 40.70 7.17 53.36 -9.54 158 356 AVERAGE

1 8886.89 51.76 8B.20 -36.44 58,74 37.97 9.96 56.55 L.16 14 46 PEAK
1 8B86.89 46.52 68.20 -21.68 533.50 37.97 9.96 56.55 L.16 la4 46 AVERAGE
3 13330.60 47.45 74.00 -26.55 52.80 48.16 11.79 57.43 .93 - -- PEAK
4 19995.88 37.19 74.80 -36.71 57.89 37.76 6.18 55.00 -9.54 - -- PEAK
5

6

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-22 of 36




ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 30 . et = pill R
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B Bl e
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C4-23 of 36

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
ygLeredBuvin) gl i)
1225 1225
O U [ whonds LT U] [ ol
1 IR 1 IR e
www‘"‘w-ﬂ ! s Wwwwq A sy
50 : s o 350 ndoptyn P e
Peak 15 1!
Avg 7200 13750, 030, 26880, 33440, 40000 7200 13750, 030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)

Site  : G3CHI-HY
Condition: PEAK(UNIT) 6 In SHF_89933 231124 HORTZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg
9699.08 52.86 74.60 -21.14 59.79 37.9¢ 10.14 56.59 1.85 168 223 PEAK
9699.08 47.19 54.60 -6.81 54.12 37.96 10.14 56.59 1.65 108 223 AVERAGE
13650.00 47.24 §8.20 -40.96 51.30 40.60 11.78 57.46 1.2 - -- PEAK
38.33 74.80 -35.67 58.86 37.75 6.26 55.00 -9.54 - -- PEAK
27300.00 47.52 88.20 -40.63 63.76 39.78 7.16 53.56 -9.54 158 138 PEAK
27300.08 43.81 68.20 -24.39 60.85 39.78 7.16 53.56 -9.54 158 138 AVERAGE

o s
.
S
3
S

Site  : G3CHI-HY
Condition: PEAK(UNIT) 6 In SHF 89933 231124 VERTICAL

Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg
9099.88 53.74 74.60 -20.26 60.67 37.9¢ 10.14 56,59 1.85 108 330 PEAK
9899.68 49.17 54.60 -4.83 56,10 37.99 10.14 56,59 1.65 108 330 AVERAGE
13650.88 47.58 88.20 -40.62 51.64 40.60 11.78 57.46 1.2 - -- PEAK
3B.86 74.00 -35.94 58.59 37.75 6.26 55.00 -9.54 - -- PEAK
27300.00 47.17 88.20 -41.83 63.41 39.78 7.16 53.56 -9.54 158 136 PEAK
27300.08 42.99 68.20 -25.21 59.23 39.78 7.16 53.56 -9.54 158 136 AVERAGE

o
s
S
3
S

TEL: 886-3-327-0868

FAX: 886-3-

327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 30 e, pill B s
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (NHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
Avg B bl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C4-25 of 36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

27
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
105 1050 1
W PEAK_BE(UNI_6E PEAK{UNI)_6
M0 |
na 00
) ) M
it 35
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHI3-HY .
Condition: PEAK_BE(UNLI) 6E 3n HORN 31240 1326 HORTZONTAL Site+ B3CHL3HY
« RBi: 1080, 0eBkHz VEW: 3000 20kHT. SHTsAute Condition: PEAK(UNIT) 6F 3n HORN 91240 1326 HORTZONTAL
: RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBwV dB/m 0B 4B dB  m  deg
171500 7411 88.20 -14.89 66.84 3635 G.02 37.30 o@.e 1ee 31 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 TI6.05 76.96 88.20 -11.24 69.68 36.56 8.02 37.30 o0.00 108 31 PEM 1 --- 95,68 36.43 8.06 37.38 @.88 1@ 31 PEAK
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050
1
EY‘ST 875
il AV BE(UN S T AVGLN§
2 \ 52‘5JM m“ U | \—H—l U
30 30
Avg
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHI3-HY .
Condition: AVG BE(UNTT) 6F 3n HORN 91260 1326 HORIZONTAL Site+ G3CHL3HY
© RBi: 1080, BeBkHz VBH:3. 020Kz SKT:Auto Condition: AVG(UNTI)_GE 3n HORN 31260 1325 HORZZONTAL
: RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 712501 62,30 68.20 -5.99 35.03 36,35 4.02 37.30 0.0 108 31 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 71608 66.18 68.20 -2.10 58.82 36.56 8.02 37.30 0.08 108 31 AVERAGE 1710508 9441 ----mm -ooeee 87.23 36,43 8.08 37.32 0.8 188 31 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901G

27
Mode Band Edge
U-NII-8_6.875-7.125 802.11ax HE20_CH233_Full RU_7115MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
WWH PEAK_BE(UNI_6E PEAK(UNI)_6
IR g 1
g 00
5251 528
30 50 M
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency M) 1000 240, 480, 470, 5950, 70
Frequency (MHz)
Site + B3CHI3-HY .
Condition: PEAK_BE(UNLI) 6E 3n HORN 31280 1326 VERTICAL Site+ B3CHL3HY
« RBH: 1000.060KHz VBW: 3000, 000KHE. SHT:Auto Condition: PEAK(UNII) GE 3 HORN 9128D 1326 VERTICAL
+ REW: 1089 66kHz VBI: 3608, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 712500 73.87 B8.20 -14.33 66.60 36,35 &.02 37.30 o@.00 lee 99 PEAK PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 7126.60 76.02 B3.20 -12.18 68.74 36.56 8.02 37.30 0.00 1@ 9 PEAK 1 --- 96,14 36.48 8.08 37.30 0.0 1e@ 90 PEAK
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050
1
EY‘S\\ 875
100 AVG_BE(UNI)_6E 00 AVG(UNI)_6
5251 SZ‘SJM u.H‘ U | \_‘ \_‘ U
30 30
Avg
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240 3480, 4720, 5960, 1200

Site @ G3CHL3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 91280 1326 VERTICAL
+ RBH: 1060.060KkHz VEN:3,000kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
171501 60,76 68.20 -7.44 3349 36,55 802 37.30 0.00 108 90 AVERAGE
1 71608 G6.63 68.20 -1.57 59.35 36.56 8.02 37.30 0.08 108 0D AVERAGE

Frequency (MHz)

Site + B3CHI3-HY
Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBiY:1080.080kHz VBi:3.000kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
171588 95.27 ----mn -ooeee 83.09 36,43 8.08 37.32 0.8 188 9@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR450901G

28

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
PEAK_BE(UNI)_6E PEAK(UNI
y T M0 | T
00 00
525 525
- 0 M
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71828 57.23 88.28 -30.97 49.94 36.57 8.82 37.38 @.08 le@ 31 PEAC 1 768500 18019 ------ ----m- 93.21 36,33 7.95 37.3@ @.68 1@ 31 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 AVG_BE(UNI)_6E 700 AVG{UNI).
B0 30 M/V—‘r’\’/‘f‘)
Avg
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RB:1080.080kHz VB:3.000kHz SKT:Auto : RBi:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1712788 48.21 68.20 -19.99 4@.92 36.57 8.82 37.33 0.8 108 31 AVERAGE 1 7685.08 92.48 ------ ------ 85.35 36,38 7.97 37.38 0.8 1@ 31 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-28 of 36
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
PEAK_BE(UNI)_6E PEAK(UNI
y T 0
00 00
525 525
B0 30
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 71828 56.39 88.20 -31.81 49.18 36.57 8.82 37.33 @.08 108 183 PEAC 1 768500 100,95 ------ ------ 94.84 36,28 7.93 37.3@ 0.8 1@ 188 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 AVG_BE(UNI)_6E 700 AVG{UNI).

%0 3mWWWMMWMMMWwMMM,WWMWWMMHﬁw,MwywﬁwJ
Avg

115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBiY:1080.080kHz VBi:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71275 49.06 68.20 -19.14 4177 36.57 8.82 37.33 0.8 108 183 AVERAGE 1 7685.08 93.98 ------ ----e- 87.88 36,33 7.95 37.3@ .88 1@ 168 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-29 of 36
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
[ PEAK_BE(UNI)_6E PEAK(UNI| e
875 HN, 15 L
00 00
525 525
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71532 53.46 88.20 -34.74 46.19 36.55 8.02 37.38 @.00 le@ 29 PEAC 1 762500 10008 ------ ------ 93.63 35.9 7.83 37.28 @.68 1@ 29 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 AVG_BE(UNI)_6E 700 AVG{UNIDLGE
525 1 525
B0 30
Avg
115 115
025 7068, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71642 47.42 68.20 -20.76 4@.14 36.56 8.02 37.33 0.08 108 29 AVERAGE 1762588 9278 ------ ----ee 85.92 36,23 7.92 3.9 0.6 188 29 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-30 of 36
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
PEAK_BE(UNI)_6E PEAK[UNI e
y T T ]
00 00
25 ! 025 y
(e ST B T
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71279 5144 88.28 -36.76 44,15 36.57 8.02 37.38 0.8 le@ 85 PEAK 176588 9712 ----en -ooee 99.39 36,13 7.89 3729 @.68 1@ B85 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
8754 15
00 AVG_BE(UNI)_6E 700 AVGIUNIDLBE
525 1 525
B0 30
Avg
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 712774 4551 68.28 -22.69 38.22 36.57 8.82 37.33 0.08 108 85 AVERAGE 1 7625.08 90,24 ------ ----ee 83.79 35.9 7.83 37.28 0.8 1@ B85 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-31 of 36
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UNI 6
00 00
1
i M N SMM
B0 30
Peak
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBii:1080.080kHz VE\: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 7216.68 56.82 88.20 -37.38 43.47 36.93 8.3 37.31 @.08  1e@ 145 PEAK 1 G985.08 B87.38 ------ ------ 80.82 35.9% 7.84 37.26 @.88 1@ 145 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 ;
00 AVG_BE(UNI)_6E 700 AVGIUNI)LGE
3540 35‘0M
Avg
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3m HORN_912D 1326 HORTZONTAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 HORTZONTAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBii:1080.080kHz VBi:10.08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1714876 4419 68.20 -24.01 36.51 36.64 8.04 37.33 0.08 108 145 AVERAGE 1 G985.88 78.31 ------ ---eee JLB6 35.9% 7.83 37.28 @.88 1@ 145 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-32 of 36
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ;
s PEAK.BE(UNI) 68 s PEAK|UNIpiGE
00 00
525 525
B0 30
Peak
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK BE(UNLT)_6E 3n HORN 91200 1326 VERTICAL Condition: PEAK(UNIT)_6E 3n HORN_912D 1326 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SKT:Auto : RBli:1080.080kHz VE\: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 7126.68 60.64 88.20 -27.56 53.36 36.56 8.82 37.33 0.08 108 183 PEAC 1 698500 9494 ----o- -ooee 83.49 35.9 7.83 37.28 @.88 188 183 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s bl !
00 AVG_BE(UNI)_6E 700 AVG[UN\H £
B0 30
Avg
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT) 6E 3n HORN 912D 1326 VERTICAL Condition: AVG(UNLT)_6E 3n HORN 91200 1326 VERTICAL
: RBl:1080.080kHz VBi:10.008kHz SHT:Auto : RBi:1080.080kHz VEi:10.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1714852 53.28 68.20 -14.97 45.98 36.64 8.04 37.33 0.08 108 103 AVERAGE 1 6985.88 B86.51 ------ ------ 80.85 35.9% 7.83 37.17 @.88 1@ 183 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-33 of 36
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Pol. Horizontal Vertical
ygLeredBuvin) gl i)
1225 1225
1050 105
875 875
1| ] I b I [ I i
700 700,
LTI ] [ ks (] A e
4 = S
gl AW 4 Iy ot ety 4 s AP
50 0 ey s e
Peak 15 1
AVg 7200 13760. 20320. 26880, 33440, 40000 7200 13760. 20320. 26880. 33440. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK(UNLI) 6E in SHF 00393 231124 HORIZONTAL Condition: PEAK(UNII) 6E in SHF 80993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg
1 9313.0@ 55.20 74.00 -18.80 61.68 33.23 10.36 56.65 1.09 160 236 PEAK 1 9313.89 56.51 74.00 -17.49 62,91 38.23 10.36 56.65 1.89 160 149 PEAK
2 9313.0@ 51.58 54.68 -2.42 57.98 38.23 10.36 56.65 1.09 180 236 AVERAGE 2 9313.89 52,91 54.80 -1.89 59.31 38.23 10.36 56.65 1.09 160 149 AVERAGE
3 13970.08 47.99 88.20 -48.3¢ 51.77 48.74 1L.76 57.47 L.18 - -- PEAK 3 13979.60 47.42 88.20 -48.78 51.29 48.74 11.76 57.47 L.18 - -- PEAK
4 20955.08 39.55 74.80 -34.45 59.44 38.89 6.38 54.82 -9.%4 - -- PEAK 4 29955.08 3B.17 74.80 -35.83 58.06 3B.89 6.38 54.82 -9.%4 - -- PEAK
5 27940.08 47.64 88.20 -48.56 63.75 39.70 7.33 53.60 -9.54 150 261 PEAK 5 2794p.00 47.72 88.20 -40.43 63.83 39.78 7.33 53.68 -9.54 158 @ PEAK
6 27940.00 42.19 68.20 -26.81 58,30 39.70 7.33 53.60 -9.54 150 261 AVERAGE 6 2794p.00 43.22 68.20 -24.98 59.33 39.78 7.33 53.68 -9.54 158 @ AVERAGE
TEL: 886-3-327-0868 Page Number : C4-34 of 36
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Pol. Horizontal Vertical
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 1 et e et - rarnra] 1| ittt it e e
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
17.7G 100 100
AVG{UM) BF AVG{UN)_BF|
~18G 528 Ll 7k L
AVg B B
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHOHY Site 1 GICHDAY
Condition: AVG(UNLE) 6E 3n HORN 91200 1305 HIRIZONTAL Condition: AVG(UNLL) GE 3n HORN 91200 1306 VERTICAL
TEL: 886-3-327-0868 Page Number : C4-35 of 36
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
T 5 wy :
“ |
300 by b 300 4 M ok ) uMW
W i
200 bk 20/l 3WL'HW
QP/ 100, 100,
Peak 30 yri 48, 612, 806. 1000 30 24 8. 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: QP 3m BILOG 40103 HORIZONTAL Condition: QP 3m BILOG 40103 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/fm  dB dBuV dB/m B o8B dB cm deg
1 31.94 24,15 40.00 -15.85 3L.23 24.14 1.5 3.3 @.@7 - - Peak 1 31.94 29.05 40.60 -10.95 36.13 24.14 1.05 32.34 0.7 180 284 QP
2 285,57 23.36 43.50 -20.14 38.63 15.18 .76 32.19 0.06 - - Peak 2 95.96 19.75 43.58 -23.75 35.06 15.49 1.4l 32.28 @.67 - -- Peak
30 221,89 24.25 46.80 -21.75 39.65 15.49 1.88 32.17 0.08 - - Peak 3 257.95 20.87 46.80 -25.13 3L.32 19.67 1.98 3213 @.11 - -- Peak
4 29199 25.53 46.00 -20.47 36.37 19.14 1.98 32.89 @.13 - - Peak 4 48105 27.38 46.00 -18.62 33.47 23.62 2.37 3218 e@.1e - -- Peak
5 72,58 36.25 46.80 -9.75 38.12 27.30 279 3210 0.14 - - Peak 5 717.73 38.25 46.80 -7.75 48,33 27.11 2,78 31l 014 - -- Peak
6 954,41 33,39 46.80 -12.61 30.62 3l.80 3.11 38.95 0.2 - -- Peak 6 B899.12 37.13 46.80 -8.87 36.34 29.80 3.84 3144 0.19 -- -- Peak
TEL: 886-3-327-0868 Page Number : C4-36 of 36
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Appendix D. Duty Cycle Plots

<Sample 1>

Duty

Antenna Band Cycle(%)

T(us)

1/T(kHz)

VBW Setting

0+1 6GHz 802.11ax HE20 Full RU 97.34

987

1.01

3kHz

MIMO <Ant. 0+1>

6GHz 802.11ax HE20 Full RU

R R 2 - .

Marker 3 A 1.01400 ms #Avg Type: RMS
PNO: Fast ~—+— 1rig: Fres Run

IFGainiLow Atten: 30 dB

Ref 126.99 dBpV

Pultrgpin ,'mdr.}(‘.mtrm.ﬂ_-um-hw\\tw«\
2

‘Center 7.115000000 GHz
#VBW 8.0 MHz

987.0 us (A}

4.33 di
4290 us | 103.90 dBuV
1,014 ms (A) 0.26 dB
4290 us | 103.90 dBuV |

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1 of D4
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<Sample 2>
Antenna Band Duty T(us) 1/T(kHz) |[VBW Setting
Cycle(%)
0+1 6GHz 802.11ax HE20 Full RU 97.06 990 1.01 3kHz

MIMO <Ant. 0+1>

6GHz 802.11ax HE20 Full RU

T e ———y = i e

R R 2 7
Marker 4 3.72000 ms #Avg Type: RMS
PNO: Fast ~—+— 1rig: Fres Run
IFGain;Low Atten: 30 dB

Ref 126.99 dBpV

sl sl st

‘Center 7.115000000 GHz
#VBW 8.0 MHz

3.33 B
106,83 dBuV
X I -0.51dB
3720ms| 10683 dBuV.

1.020 ms | (A]

TEL: 886-3-327-0868 Page Number : D2 of D4
FAX: 886-3-327-0855
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<Sample 9>
Antenna Band 2L T(us) 1/T(kHz) |[VBW Setting
Cycle(%)
0+1 6GHz 802.11ax HE20 Full RU 97.04 985 1.02 3kHz
0+1 6GHz 802.11ax HE40 Full RU 94.96 519.8 1.92 3kHz
0+1 6GHz 802.11ax HES80 Full RU 90.58 279 3.58 10kHz
0+1 6GHz 802.11ax HE160 Full RU 85.64 167 5.99 10kHz

MIMO <Ant. 0+1>

6GHz 802.11ax HE20 Full RU

6GHz 802.11ax HE40 Full RU

R
Marker 3 A 1.01500 ms
= Trig: Free Run
Atten: 30 dB

10 dB/di Ref 126.99 dBpV
og

‘Center 5.955000000 GHz

#VBW 2.0 MHz

Y
#Avg Type: RMS

Span 0 Hz
Sweep 5.000 ms {1001 pts)|

SelectMarker

‘u

Delt

Fixed

‘ o
£l

i
Ll

Normal

Properties»|

More
10of2

o=
Marker 3 A 547.400 ps
7 Amen: 3008

A4

10 dB/di Ref 126.99 dBpV
og

a

>

‘Center 5.965000000 GHz
#VBW 2.0 MHz

Trig: Free Run

Y
#Avg Type: RMS

Sweep 1.533 ms (1001 pts)|

e Ak ]

Span 0 Hz

519.8 us|(A) 6.06dB

107.24 dBuV |
(A) 0.07 dB
107.24 dBuV |

Trig: Free Run
Atten: 30 dB

PNO: Fast ——
IFGain:Low

Ref 126.99 dBpV

‘Center 5.985000000 GHz
#VBW 8.0 MHz

Span 0 Hz
Sweep 1.000 ms (1001 pts)|

\
| i

More
10of2

B[
3 e - A
Marker 3 A 195.000 ps S P— #Avg Type: RMS
it Atten: 2048
»
s 3
R ——— Ref 116.99 dBuV
Normal| o o
-
)| oo
Delta/
I
Fixed:
e |
‘Center 6.025000000 GHz
T 1| IRes BW 8 MHz #VEW 8.0 MHz
| | I wooe f =
— 167.0 us|(A) 016 dB|
9168 dBUV.
38548
G 9168 dBUV

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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<Sample 10>

Antenna Band Cy?:lljetzl%) T(us) 1/T(kHz) |[VBW Setting
0+1 6GHz 802.11ax HE20 Full RU 97.06 990 1.01 3kHz
0+1 6GHz 802.11ax HE40 Full RU 94.70 519.8 1.92 3kHz
0+1 6GHz 802.11ax HE80 Full RU 90.65 279.2 3.58 10kHz
0+1 6GHz 802.11ax HE160 Full RU 85.38 166.5 6.01 10kHz

MIMO <Ant. 0+1>
6GHz 802.11ax HE20 Full RU 6GHz 802.11ax HE40 Full RU

' Keysight Spectriam Analyzer - Swept SA

AL
Marker 3 A 1.02000 ms
PH

' Keysight Spectriam Analyzer - Swept SA

& A
#Avg Type: RMS #Avg Type: RMS

S Trig: Free Run o= Trig: Free Run F
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